
Texas Water Development Board
SFY 2020 Clean Water State Revolving Fund

Intended Use Plan
Appendix J. Project Priority List - By Rank

Rank Points PIF # Entity NPDES # Population Project Description EPA 
Cat.

Requested 
Phase(s)

Total Project Cost Disadv 
%

Green 
Type

GPR Related 
PIF #'s

POTW

1 93 13037 Sandbranch 
Development & WSC

190 Existing private septic systems are old and deteriorated. Most 
of the properties are not sized to meet the minimum lot size 
for septic systems. A sampling of nearby water wells in 2019 
indicated possible contamination from failing or inadequate 
septic systems. The proposed project connects 43 septic 
systems to a public sewer. The wastewater will be collected 
[...]
GPR Related 
PIF #'s

POTW

17 53 13193 North Texas MWD 767,997 The North Texas Municipal Water District (NTMWD) provides 
water, wastewater, and solid waste services to member and 
customer cities in the state of Texas counties of Collin, Dallas, 
Rockwall, Kaufman, and Denton. These communities are 
experiencing rapid population growth. A critical NTMWD 
wastewater service that is experiencing very rapid growth is 
its Upper East Fork Interceptor System (UEFIS) service area. 
Current UEFIS service areas are conveyed to two existing 
regional wastewater treatment plants- the Wilson Creek 
Regional Wastewater Treatment Plant (RWWTP) (located in 
Allen, TX) and Rowlett Creek RWWTP (located in Plano, TX). 
The available treatment capacity of both facilities is expected 
to be exceeded as population growth within the UEFIS 
service area continues to occur.  To meet the wastewater 
treatment needs of these communities and to provide 
protection of the watershed for Lake Lavon, NTMWD has 
completed initial planning and is beginning design of the 
Sister Grove Regional Water Resource Recovery Facility 
(SGRWRRF) to provide additional wastewater treatment 
capacity within the UEFIS service area.

CWT ADC $458,919,900.00



Texas Water Development Board
SFY 2020 Clean Water State Revolving Fund

Intended Use Plan
Appendix J. Project Priority List - By Rank

Rank Points PIF # Entity NPDES # Population Project Description EPA 
Cat.

Requested 
Phase(s)

Total Project Cost Disadv 
%

Green 
Type

GPR Related 
PIF #'s

POTW

18 51 13169 Victoria Co WCID # 1 2,459 Ensure the health and safety of the community of 
Bloomington by ensuring that the district meets TCEQ 
requirements for safe WWTP discharge effluent criteria.

Per TCEQ rules and regulations the planning and design of 
the WWTP expansion must commission soon due to the 75% 
and 90% rule.  This expansion is a requirement and ultimately 
proposed to protect the public and the environment. TPDES 
Permit No. WQ0010513002 allows an average daily 
discharge of 0.3 MG from the Bloomington WWTP.  The 
Operational requirements of this permit require that once flow 
reaches 75% of this permitted flow (0.225 MGD) for three 
consecutive months, then the permittee is required to initiate 
engineering and financial planning to expand the plant for the 
health and safety of the public.  Since 2016, the discharge 
flow was measured at or above 75% of the permitted flow for 
numerous 3 consecutive months. Flows over the years have 
averaged between 0.225 MGD to .325 MGD averages for the 
months.  This includes eliminating days of wet weather.  The 
community of Bloomington has experienced a substantial 
amount of request for services and/or new services.  The 
Bloomington WWTP is an extended aeration type treatment 
facility with two trains, each with the capacity to treat 0.015 
MGD, for a total permitted discharge of 0.30MGD.  The plant 
has been in operation since August of 1999.  The proposed 
proj

CWT PDC $2,020,000.00 30%

19 50 13176 Seadrift 1,574 Periodic excursions of TSS permit limitations during peak flow 
periods. During peak flow events, sludge often will 'washout' 
of the WWTP.  A new 42' diameter clarifier and 3,000 CF 
chlorine contact chamber, and an RAS lift station will be 
constructed.  The existing WWTP will be refurbished, 
replacing the blowers, air headers,and diffusers to updrage 
from an ADF of 0.3MGD to an ADF of 0.4MGD.

CWT DC $1,556,500.00 50%



Texas Water Development Board
SFY 2020 Clean Water State Revolving Fund

Intended Use Plan
Appendix J. Project Priority List - By Rank

Rank Points PIF # Entity NPDES # Population Project Description EPA 
Cat.

Requested 
Phase(s)

Total Project Cost Disadv 
%

Green 
Type

GPR Related 
PIF #'s

POTW

20 50 12996 Pharr 76,727 Potential SSO and future deficiencies with TCEQ 
requirements. City of Pharr has considered to Consolidate 3 
existing Lift Stations and built one centralized to abandon the 
over 40 year old lift stations located on the South Portion of 
the City Limits.  They have also considered eliminating 2 
other Lift Stations by construction a gravity line from the lift 
stations to an existing collection system that was constructed 
for this purpose approximately 11 years ago at the 
northeastern part of the city. The city has also considered to 
construct a gravity line to Eliminate an existing Lift Station 
that is been in service for over 50 years.  This lifts station is 
the first lift station ever built at the city and is located at the 
central region of the city.   

CWT PDC $19,080,020.00 30%

21 45 13023 Grand Saline TX0027545 3,266 The need for the project is for the WWTP to stay within 
compliance of its TCEQ Discharge Permit parameters. The 
City has received TCEQ Enforcement Actions in the past due 
to the conditions of the existing WWTP equipment which 
include exceeding the effluent levels for BOD, TSS and 
Ammonia Nitrogen. The new equipment will help the WWTP 
stay within TCEQ compliance.  The project will consist of 
replacing four trash pumps, installing safety handrails, 
installing sludge dewatering dumpster, installing polymer 
injection system, and replacing the aeration discs equipment 
at the wastewater treatment plant.

CWT PDC $850,000.00 50% Yes-BC $850,000.00

22 43 13077 Slaton 5,800 The new force main is needed to provide redundancy and the 
new generator is needed to provide emergency power. The 
City of Slaton sends all of the flow from the City to the WWTP 
through a single 10-inch force main.  The proposed project 
will allow the City redundancy in their wastewater system for 
long term operations as well as to allow the City to remove 
the existing force main from service to perform maintenance 
and repairs.  The proposed project will eliminate a single point 
of failure for the wastewater system.  The City is also 
proposing this installation of a permanent generator at the 
main lift station.  This generator will allow the City to maintain 
operation of a large portion of their wastewater collection 
system if power were interrupted to the main lift station.  

CWT PADC $2,655,000.00 30%



Texas Water Development Board
SFY 2020 Clean Water State Revolving Fund

Intended Use Plan
Appendix J. Project Priority List - By Rank

Rank Points PIF # Entity NPDES # Population Project Description EPA 
Cat.

Requested 
Phase(s)

Total Project Cost Disadv 
%

Green 
Type

GPR Related 
PIF #'s

POTW

23 42 12989 Green Valley SUD 39,120 The District does not currently own a WWTP and has active 
requests for WW treatment services. The District has received 
applications for non-standard service for approximately 1,500 
connections and has held meeting regarding approximately 
1,500 other connections within this service area. This 
sewershed is approximately 18,000 acres and is within the 
high growth corridor of IH 35 and IH 10 between San Antonio 
& Austin.  The District recently received the TPDES permit for 
the Santa Clara Creek No. 1 WWTP and wishes to secure 
financing to move into design, easement acquisition and 
construction of the 0.25 MGD plant, site improvements and 
collection system. GVSUD will prepare an asset management 
plan as part of this project since this is a new line of business 
and this will be all new assets. The project includes the 
design and construction of the plant, lift station(s), forcemain, 
site improvements, lab building, parking lot, electrical, scada, 
large diameter collection system, easement acquisition and 
permitting. 

CWT PADC $24,989,996.00

24 41 13055 Alto 1,323 The WWTF fails to consistently meet the parameters of the 
discharge permit issued by TCEQ. The City of Alto has been 
cited by the TCEQ over 45 times since 2013 for various 
violations at the WWTF. The City has been under a TCEQ 
Enforcement Action four times since 2006. This WWTF has 
been rehabilitated twice since it was originally constructed in 
the 1980s with EPA funds under a program to use new and 
innovative technology. The WWTF has never performed 
properly and needs to be replaced with a new facility. Major 
components of the facility must be replaced with newer 
technology.  Rehabilitate Primary Aeration Basin by installing 
new aeration system (fine bubble diffusers and air piping 
system). Install new concrete bottom to basin, and concrete 
basin walls to segment the aeration basin for operations 
efficiency. Rehabilitate Influent Lift Station by enlarging wet 
well and installing new influent lift station pumps (3 each). 
Modify yard piping to allow influent wastewater to discharge 
into multiple segments of the rehabilitated primary aeration 
basin. Install a new secondary clarifier to promote efficient 
solids handling. 

Develop and Implement an Asset Management Plan. Have 
staff attend asset management training.

CWT PDC $2,200,000.00 50%



Texas Water Development Board
SFY 2020 Clean Water State Revolving Fund

Intended Use Plan
Appendix J. Project Priority List - By Rank

Rank Points PIF # Entity NPDES # Population Project Description EPA 
Cat.

Requested 
Phase(s)

Total Project Cost Disadv 
%

Green 
Type

GPR Related 
PIF #'s

POTW

25 41 13027 Rosebud 1,415 The existing facility utilizes older equipment which has 
become more difficult to find replacement parts and if found 
are becoming increasingly expensive to obtain. The Rosebud 
WWTP was constructed over 30 years ago and is nearing the 
end of its' life expectancy. The treatment process utilized by 
the existing treatment facility is outdated and can be replaced 
with new treatment technology that are capable of meeting 
new State discharge requirements and also resulting in 
reduced operation and maintenance costs. The City intends 
to utilize TCEQs FMT program for asset management.

CWT PDC $7,047,000.00 30% Yes-BC $4,900,000.00

26 41 13012 Gladewater 6,541 Collection system upgrades will address aged and failing 
collection system piping that is a significant source of I&I.  
WWTP upgrades will improve Plant function and allow 
compliance with regulatory permitting. Collection system 
upgrades include lift station improvements and removal and 
replacement of failing sewerlines identified by recently 
completed smoke testing and sewer condition assessment.  
WWTP upgrades will include priorities identified in the 
recently completed PER and shall generally include:
New belt filter press.
Rehabilitation of clarifiers
Expansion of clarifier capacity
Expansion of disinfection capacity
Create and implement Asset Management Plan

CWT PDC $5,593,000.00

27 41 13174 Vernon 10,887 N/A The project in the IUP includes improvements to the 
City's WWTP.  The plant aged and almost every plant is need 
of rehabilitation or replacement.  The attached Notice of 
Violation list shows that the plant has had instances in the 
past few years of failing to meet permit limits.  This is due to 
the dilapidated state of many plant components.  The City is 
proposing, to rehabilitate both the primary and secondary 
clarifier, add a second primary clarifier, replace headworks 
units including, grit removal and bar screen, rehabilitate the 
main lift station, rehabilitate the existing sand filers, replace 
the belt press and rehabilitate and add control and 
automation processes throughout the plant.  The City is also 
proposing to install 8 miles of treated effluent line from the 
WWTP for beneficial reuse.

CWT PDC $6,700,000.00 50%



Texas Water Development Board
SFY 2020 Clean Water State Revolving Fund

Intended Use Plan
Appendix J. Project Priority List - By Rank

Rank Points PIF # Entity NPDES # Population Project Description EPA 
Cat.

Requested 
Phase(s)

Total Project Cost Disadv 
%

Green 
Type

GPR Related 
PIF #'s

POTW

28 40 13189 Richland Springs 310 The City is operating an unpermitted wastewater treatment 
plant and has been for the last 14 years.  The City's discharge 
permit expired in 2004. The existing wastewater treatment 
facility was constructed in the 1960's and does not meet 
current design criteria. Since the discharge permit was 
allowed to expire 14 years ago all facilities covered by a new 
permit will have to meet current design criteria. It is not 
possible to upgrade the current ponds and keep them in 
operation at the same time. Richland Springs must construct 
a new wastewater treatment facility.

CWT ADC $2,887,500.00 70% Yes-BC $2,000,000.00

29 40 13035 DeLeon 2,296 The need for the project is to replace existing sewer lines that 
are over their life expectancy which can break easily and 
cause wastewater overflows. Overflows could potentially lead 
to public health hazards. Another need for the project is to 
reduce the inflow and infiltration (I/I) into the collection system 
which eventually makes its way to the wastewater treatment 
plant (WWTP). If the WWTP were to receive a significant 
amount of I/I, the WWTP could potentially overflow causing 
the effluent to exceed its permit parameters which could lead 
to potential public health hazards.   The proposed project 
would consist of replacing existing clay sewer lines 
throughout the City with new PVC sewer lines. These 
sections of sewer lines to be replaced cause significant 
amounts of inflow and infiltration into the collection system. 
The project would also consist of replacing other 
appurtenances such as brick manholes, residential sewer 
reconnects, asphalt repair, etc. The areas of the lines to be 
replaced have been identified by City personnel which have 
caused issues in the past.

CWT PDC $1,100,000.00 50% Yes-BC $1,100,000.00



Texas Water Development Board
SFY 2020 Clean Water State Revolving Fund

Intended Use Plan
Appendix J. Project Priority List - By Rank

Rank Points PIF # Entity NPDES # Population Project Description EPA 
Cat.

Requested 
Phase(s)

Total Project Cost Disadv 
%

Green 
Type

GPR Related 
PIF #'s

POTW

30 40 13084 Breckenridge 2,936 The City’s wastewater collection system experiences 
significant I&I during wet weather events, so improvements 
are necessary to reduce the risk of system overflows.  In 
doing so, the City will improve the environmental safety to 
residents and wildlife. The City of Breckenridge is proposing 
to make improvements in the wastewater collection system by 
upgrading existing lift stations and replacing manholes and 
collection lines.  The system experiences significant 
infiltration & inflow (I&I) during rainfall events which results in 
increased flows at the WWTP.  The City is proposing to 
perform flow metering out in the collection system during the 
planning phase in order to identify the most severe areas 
contributing to the I&I issue.  The planning phase information 
will help to direct design decisions and plan development.  In 
addition, the City proposes to upgrade lift stations in the 
collection system that have exceeded the intended design life 
and have reached a condition where replacement / upgrade is 
required.  

CWT PDC $2,606,000.00 30%

31 40 13181 Rockdale 5,492 N/A Sewer collection system replacement due to broken 
vitrified clay pipes (VCP) causing infiltration and inflow (I&I) at 
the wastewater treatment plant to be excessive. 

CWT PDC $4,100,000.00 50%

32 36 12966 Von Ormy 1,340 The project area residents currently use septic systems on 
varying size lots which pose a health hazard due to septic 
failures, overflows, leaching into the ground water and 
unsanitary conditions during wet conditions.  The city was 
incorporated in 2008 with the citizens main priority with 
several public meetings to provide a sewer collection system 
to themselves because of the troubles as described above. 
The project consists of 56,000 ft of gravity sewer lines, two lift 
stations, 5,000 ft of force main, 160 manholes and 
decommissioning of approximately 514 septic tanks. 

CWT PADC $21,550,000.00 70%



Texas Water Development Board
SFY 2020 Clean Water State Revolving Fund

Intended Use Plan
Appendix J. Project Priority List - By Rank
[...]
treatment process.  In addition, breaches and surcharges 
create a health risk including a risk of surface water 
contamination. The targeted City of Ennis sewerlines are over 
50 years old and in extremely degraded condition.   These 
mains have numerous sags and breaches.  They are partially 
clogged with debris in numerous locations, with evidence of 
surcharges. Many of these lines are aged clay pipe with brick 
manholes. 
This project will completely rehabilitate the targeted lines 
including manhole replacements, new services, and all 
necessary appurtenances.

CWT PDC $10,922,373.00



Texas Water Development Board
SFY 2020 Clean Water State Revolving Fund

Intended Use Plan
Appendix J. Project Priority List - By Rank

Rank Points PIF # Entity NPDES # Population Project Description EPA 
Cat.

Requested 
Phase(s)

Total Project Cost Disadv 
%

Green 
Type

GPR Related 
PIF #'s

POTW

93 1 13166 Amarillo TX0025810 211,591 Currently, the City of Amarillo’s metering infrastructure can 
provide only one read per customer per month collected 
through manual and drive-by meter reading.  This current 
‘manual read method’ is very labor intensive and results in 
minimal meter readings due to the existing low tech 
infrastructure.  As a result, the City is unable to obtain real 
time flow monitoring data to help determine unauthorized 
meter removals, potential leaks, and missed/incorrect 
readings in a timely matter.  The incorporation of an AMI 
system into the City of Amarillo’s water infrastructure will 
provide for real time flow monitoring throughout the system, 
reduce the number of missed and incorrect readings, allow for 
real time detection of unauthorized meter removal, notify 
customers of potential leaks, and help track conservation 
efforts.  These benefits of the AMI system will help the City 
achieve the goals set in the 2017 Water Conservation Plan.  
Additional secondary benefits for the AMI system include 
improved billing accuracy and reduction in labor costs 
associated with meter readings.

GPR C $29,506,375.00 Yes-CE $26,555,740.00

94 0 12980 Brookeland FWSD 288 Due to I/I the adf is approaching the daily treatment capacity.  
Project will include rehabilitation of existing VCP collection 
system pipes, manholes, and service connections in the 
existing system serving the Forest Hills Area

CWT PADC $2,254,500.00

95 0 13147 Ellinger Sewer & Water 
SC

438 Minimize ongoing operational issues due to clogging Install 
larger submersible 3 phase pumps at the East Side Lift 
Station to prevent ongoing clogging & other maintenance 
issues. Upgrade electrical service & components for larger 
pumps and bring up to current electrical code (built in early 
1970's).  Install new manhole on influent line to lift station

CWT PDC $210,000.00

96 0 12977 Fort Davis WSC TX0066133 1,674 The existing plant was constructed in the 1970s in very close 
proximity to the floodplain.  The existing plant is plagued by 
maintenance issues and is having difficulty meeting stricter 
discharge requirements.  The plant is also landlocked and 
cannot expand. Obtain a new WWTP site and construct a 
new WWTP outside of the floodplain and with sufficient land 
to expand and meet all TCEQ buffer zone requirements.

CWT PADC $3,750,000.00



Texas Water Development Board
SFY 2020 Clean Water State Revolving Fund

Intended Use Plan
Appendix J. Project Priority List - By Rank

Rank Points PIF # Entity NPDES # Population Project Description EPA 
Cat.

Requested 
Phase(s)

Total Project Cost Disadv 
%

Green 
Type

GPR Related 
PIF #'s

POTW

97 0 13087 Coahoma 3,700 The City’s lagoons are reaching full capacity and need to be 
cleaned. Existing infrastructure such as the pump station, 
collections lines and manholes are continuing to fail and need 
to be replaced for proper wastewater containment and 
operation.   The City of Coahoma (City) is proposing to make 
improvements in the wastewater system by cleaning out 
sludge from wastewater lagoons and land applying the 
sludge, making pump station improvements, electrical 
improvements and replacing outdated infrastructure in the 
wastewater collection system. The wastewater lagoons are 
reaching capacity and need to be cleaned in order for efficient 
treatment processes to occur. The existing pump station is 
outdated and continues to present issues for City staff. In 
addition, various gravity sewer lines and manholes are 
beyond their anticipated service life and need replacement. 

CWT PDC $1,484,000.00

98 0 13152 Galveston Co WCID #  1 12,845 The existing bar screen is over 30 years old and is past its 
useful life. Replace existing Climber Screen Model II by Infilco 
Degremont Inc. with a Duperon Flexrate Bar Screen at 
District's WWTP.

CWT DC $380,000.00

99 0 13161 San Antonio Water 
System

1,724,561 Lift Stations #246 and #233 cannot support upstream growth 
in the sewershed. Lift Station #233 is at critical capacity. The 
Upper Segment of the project will eliminate Lift Station #246, 
and the Lower Segment will allow wastewater flows to bypass 
Lift Station #233. The Helotes Creek Lift Station #246 
Elimination Project consists of constructing approximately 
14,800 linear feet of 15-inch gravity wastewater mains. The 
Upper Segment will be constructed in the Helotes, TX from 
Lift Station #246 near Jericho Road, generally southward 
along State Highway 16 (Bandera Road), then along Old 
Bandera Road, finally ending before the North side of the Old 
Bandera Road Bridge. The Lower Segment will be 
constructed generally Southward along Riggs, then along 
F.M. 1560 to Bandera Road, then along Bandera Road to
Leslie Road.

CWT C $18,036,600.00



Texas Water Development Board
SFY 2020 Clean Water State Revolving Fund

Intended Use Plan
Appendix J. Project Priority List - By Rank

Rank Points PIF # Entity NPDES # Population Project Description EPA 
Cat.

Requested 
Phase(s)

Total Project Cost Disadv 
%

Green 
Type

GPR Related 
PIF #'s

POTW

100 1 13222 Bertram 2,003 The system has received a number of violations from the 
recent TCEQ inspection and has a number of permit 
exceedances due to incoming influent strength and treatment 
process.  Replacement of the existing lagoon wastewater 
treatment system with a larger package plant conventional 
wastewater treatment plant. An asset management plan will 
be prepared and implemented as part of this project. 

CWT PDC $4,750,000.00

101 40 13224 Willow Park 1,941 The City has an interim 0.5 MGD plant that must be upgraded 
to provide capacity for existing and proposed sewer flows. 
The City has exceeded 80% of the rated plant capacity. The 
City proposes to construct a new 1.0 MGD wastewater 
treatment plant, utilizing some existing equipment, on a new 
site with the same discharge location.  The project would 
include irrigation facilities and repayment of an existing debt.

PDC $11,500,000.00 Yes-BC $1,000,000.00

102 20 13221 Pilot Point TX0022659 4,246 WWTP approaching capacity.  Currently running around 80% 
with 500 new homes proposed in the next few years.  
Expected to hit 100% in less than 5 years. The city will 
construct an influent lift station, grit removal, screening, 
extended air activated sludge treatment process, disinfection, 
and sludge handling facilities.  This adjacent facility will be 
designed for 1.0 MGD.  Upon completion of the 1 MGD 
facility, the oxidation ditches and clarifiers at the existing plant 
will be rehabilitated with yearly City budget dollars.  When the 
new facility approaches 1.0 MGD, those will be put back into 
service.  This will bring rated capacity to 1.74 MGD.  The 1.0 
MGD facility treatment units will be designed in a modular 
fashion easily expandable in 1.0 MGD increments in the 
future as the City grows.

C $14,077,370.00

103 0 13220 Hooks TX0022969 2,769 TCEQ has fined us an amount of 85K to fix the repairs 
needed to comply. Instead of the fine amount charged, we 
filed an SEP, to have an extended date to comply.  This 
project would include replacement of the aeration basin, 
blowers, bar screen, baffle curtains, and removal of sludge in 
the aeration basin.

CWT C $824,232.00 70%



Texas Water Development Board
SFY 2020 Clean Water State Revolving Fund

Intended Use Plan
Appendix J. Project Priority List - By Rank

Rank Points PIF # Entity NPDES # Population Project Description EPA 
Cat.

Requested 
Phase(s)

Total Project Cost Disadv 
%

Green 
Type

GPR Related 
PIF #'s

POTW

104 10 13219 Pearland TX0032743 108,821 Flows will be diverted from the Longwood WRF and 
Southdown WWTP service areas. Ultimately, these 
wastewater facilities will be removed from service.  The 
project consists of expanding the John Hargrove Water 
Reclamation Facility's treatment capacity from 4 MGD 
average daily flow to 6 MGD. The expansion includes new 
influent pumps and force mains; a new headworks structure 
that houses two fine screens and a new grit removal system 
with bypass channels and flow splitting weirs; rehabilitation of 
the four existing SBRs and construction of four new SBRs, 
new SBR blowers; four new tertiary filters; two new UV 
contact channels and UV system; two new aerated sludge 
holding tanks; and a new sludge dewatering building that will 
house two belt filter presses, polymer system, and conveyors. 

DC $64,000,000.00



Texas Water Development Board
SFY 2020 Clean Water State Revolving Fund

Intended Use Plan
Appendix J. Project Priority List - By Rank

Rank Points PIF # Entity NPDES # Population Project Description EPA 
Cat.

Requested 
Phase(s)

Total Project Cost Disadv 
%

Green 
Type

GPR Related 
PIF #'s

POTW

105 57 13228 Los Fresnos 6,280 The city’s existing municipal waste water collection system 
consists of sections of old vitrified clay pipe (VCP) lines, 
fractured PVC pipes, and multiple dilapidated sewer 
manholes. All of these are the main causes of infiltration and 
inflow (I&I) and in some cases sanitary sewer overflow. 
Excess I&I creates excessive costs during wastewater 
treatment but most importantly creates human health safety 
hazards. The need is to rehabilitate (repair or replace) pipe 
lines and manholes to reduce I&I and substantially reduce the 
resulting problems. 

The city also has unserved areas with most residents 
discharging their wastewater into septic tanks, pit privies, and 
some discharging their grey water from their washing 
machine and kitchen sink wastewater to the ground surface. 
This existing method could be cause for potential human 
health hazards since contaminants may leak into nearby 
water sources.
 The need is to provide first-time wastewater service to 
identified unserved areas, Los Cuates and Chula Vista, by 
installing a new wastewater collection system which ties in to 
the existing wastewater system.  The construction of a 
wastewater collection system will improve the quality of life 
throughout the unserved areas.  The total final cost for 
construction of proposed wastewater improvements is 
$1,600,000 and shall be funded by TWDB to include: 

• Repair or replacement of Some VCP lines and damaged
PVC pipe sections
• Repair or replacement of manholes
• Installation of new gravity water collection lines (PVC) and
Force Mains (PVC)
• Construction installation of (1) one Lift Station and (3) three
Grinder Pumps
• Repair and rehabilitation of 3 existing lift stations

CWT C $1,600,000.00

106 11 13229 Bishop TX0023019 15 Providing first time service to an undeveloped area on the 
north bound lane of Interstate 69. Provide water and first time 
wastewater service to residents on the north bound lane of 
By_pass HWY 77 or Interstate 69.  Most of this area is 
undeveloped and planning for future development

P $604,600.00



Texas Water Development Board
SFY 2020 Clean Water State Revolving Fund

Intended Use Plan
Appendix J. Project Priority List - By Rank

Rank Points PIF # Entity NPDES # Population Project Description EPA 
Cat.

Requested 
Phase(s)

Total Project Cost Disadv 
%

Green 
Type

GPR Related 
PIF #'s

POTW

107 30 13232 Troup 1,629 Renovation of 30-yr old plant to better comply with current 
TECQ Rules and Regulations Project Includes the 
replacement of deteriorated wastewater treatment facility 
components.  More specifically, the replacement of the 
operating mechanisms interior to the two existing clarifiers; 
installation of a second screw conveyor pump at the plant's 
headworks; as well as the installation of a mechanically self-
cleaning bar/filter screen to remove "floatables" for the 
influent into the plant.  All this in an effort to improve 
operations and quality of the final effluent from the City's 
wastewater treatment facilities.

CWT PDC $1,145,000.00 30%

108 0 13237 Kerrville 22,907 The long term need is to restore permanent potable and 
reuse water supply to areas of the City affected by the 
disaster. The City is proposing to install two recycle water 
lines across the Guadalupe River at Veterans Hwy (Loop 
534). The pipe lines are to be affixed to the existing TxDOT 
bridge (Veterans Hwy/Loop 534), within the beams, or bored 
under the Guadalupe River. Each pipe will be approximately 
350 feet in length and will allow for the City to move the 
utilities into the permanent infrastructure and away from older 
infrastructure that is at risk of future impacts due to flooding.

CWT C $500,000.00



Texas Water Development Board
SFY 2020 Clean Water State Revolving Fund

Intended Use Plan
Appendix J. Project Priority List - By Rank

Rank Points PIF # Entity NPDES # Population Project Description EPA 
Cat.

Requested 
Phase(s)

Total Project Cost Disadv 
%

Green 
Type

GPR Related 
PIF #'s

POTW

109 35 13236 North Texas MWD 767,997 The NTMWD provides water, wastewater, and solid waste 
services to member and customer cities in the state of Texas. 
NTMWD's wastewater collection and treatment system 
provides wholesale wastewater services to 24 cities, 
communities and special utility districts. These communities 
are experiencing rapid population growth. The Upper East 
Fork Interceptor System (UEFIS) collects wastewater flows 
from this area. Currently, wastewater flows from the UEFIS 
service areas are conveyed to two existing regional 
wastewater treatment plant - Wilson Creek Regional 
Wastewater Treatment Plant (RWWTP) (located in Allen, TX) 
and Rowlett Creek RWWTP (located in Plano, TX).

In 2014, preliminary engineering determined that increasing 
peak flow capacity to 120 mgd at Rowlett Creek RWWTP via 
phase expansions would have a lower overall capital and 
operation cost than increasing peak flow capacity at Wilson 
Creek RWWTP and adding conveyance redundancy to the 
collection system between Rowlett Creek RWWTP and  It is 
the intent of the NTMWD to continue implementation of the 
phased peak flow expansion at the Rowlett Creek RWWTP to 
balance providing treatment capacity while limiting impacts to 
the overall cost of service. Two additional phases are 
planned, Phase II (95 mgd peak capacity) and Phase III (120 
mgd peak capacity). This application is for funding related to 
Phase II improvements which consist of proven reliable liquid 
wastewater treatment and solids handling facilities, including:

Wastewater Liquid Treatment Facilities:

* Raw sewage pumping capacity - increase by 20 mgd firm
capacity
*Primary effluent pumping capacity - increase by 9 mgd firm
capacity
*Activated sludge secondary treatment process facility
improvements (piping and controls for step feed operation
flexibility, effluent distribution structure for improved process
performance, replacement of clarifier mechanisms and pumps 
for improved performance, replacement of aeration system
piping, new aeration blowers and general

CWT AC $75,469,600.00



Texas Water Development Board
SFY 2020 Clean Water State Revolving Fund

Intended Use Plan
Appendix J. Project Priority List - By Rank

Rank Points PIF # Entity NPDES # Population Project Description EPA 
Cat.

Requested 
Phase(s)

Total Project Cost Disadv 